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Innovative Functional Window Screen Filter
Ventilating, Pollen or Dust Barrier, Outlooking Mesh
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H,O atom ATP synthetic (500 nm) Red Blood Hair
(2.8 A) (~10 nm) (2~5um) (60~120um)

DNA Virus Bacteria Pollen
(2~12 nm) (20~300 nm) (0.3 ~5um)  (10~20pm)  (10~100um)
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Technical Data 1

4 .
' L l [41758) 458, Waryeag-o, Sec-gu, Dasgu, Kerea
Tel :QE3-851-2150 Faxr :0E3-B51-2148

TEST REPORT

o0
APPLICANT : TN SOLUTION Co. Lid. REPORT NO. : T271-18-016884
SAMPLE RECEIVED DATE : 2018-04-18
TEST STARTED DATE : 2018-04-18
REPORT ISSUED DATE : 2018-04-28
PAGE ProRz 01. WEIGHT ARRESTANCE ( ASHRAE STANDARD 52.1, SYNTHETIC DUST WEIGHT ARRESTANCE ) : %
DESCRIPTION : OMNE(1) PIECE OF SUBMITTED CUTTIMNG SAID TO BE SCREEMN. ‘ | #1
ITEM : THWINDOW SHIELD | 387
: NOTE) TESTAR FLOW  +1.0mis
TEST CONDUCTED : AS REQUESTED BY THE AFPLICANT, FOR DETAILS PLEASE SEE ATTACHED PAGES. FINAL RESISTANCE - 76 mrnAq

02, AIR PERMEABILITY ( JIS L 1096 : 2010, TESTER METHOD A ) : cu/cai/s
01. WEIGHT ARRESTANCE ( ASHRAE STANDARD 62.1, SYNTHETIC DUST WEIGHT ARRESTANCE ) : %

‘ | # ‘ ] #1
| 88.7 I 326.0

NOTE) TESTARFLOW 1 1.0mis -
FINAL RESISTANCE : 76 mmAq NOTE) TEST AREA : 38 cof

PRESSURE DROP : 125 Pa
02. AIR PERMEABILITY (JIS L 1096 : 2010, TESTER METHOD A ) : c'/cafl/s
I “ ** End of The Report **
[ 326.0

NOTE) TESTAREA : 38 of
PRESSURE DROP : 125 Pa

** End of The Report **

FREFARED AND CHECKED BY AUTHORIZED BY

FORFITI FORFITI

i Ty . Gt for 7
JOMG BUM. KIM FKYUNG-YOON SOM
QUALITY MANAGER PRESIDENT

® Report Verification No.: 2ZZ3-TSFZ-1EAX
(You can see the aulhanticty of your test repont through the atove “Repart Venfication No.” t FIT) hemepage )

@-DOCUMENT SERVICE
Tem laat raacta corimewd 0 B wpe ae
o BT Froducty, Raneea
S anmgie =y P T gunkty Fura e pasia

ey 24 1oz imtar and e EITL
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Technical Data 2

NANKEN
Kaken Test CEnter smaumessrosres resvaanse

2-5-19. Edoborl, Nishi-ku Osaka 550-0002/ Jagan
Tel +81-(0)6-6441.0315, Fax «8140)8-6441.2420

Kaken Teat Center i3 formery named a3 “Jaga Syrthenc Teie inssecton instiute Foundation JSTIFY N

Certificate No. : 0S-17-04333%(1)
(82171201127389)
Date : October 52017

TEST CERTIFICATE

Requested  : TN CO., Ll

Test Samples : TN WINDOW SHIELD | Sample

Test ltems  : Evaluation of the Filtration Efficiency of Sanitary Face Mask Materials,
Using Pollen grains

Received : October 2,2017

Test Item Test Results
1 97.1
Filtration Efficiency 2| 959
of Pollen grains (%) 3 | 97.7
Average | 96.9

Kaken Test Center General Incorporated Foundation
Osaka Laboratories

PR

T. Oida

Inspector -

(To be continued on No.2/2)
aken Test Conter
GENERAL INCORPORATE
Laz Address 2.6-19, Edcon
5500002 Jagen
Tal «a1. (00040100
Fax «81.10/8.8441. 2420

1. Test Results
Test Item Test Results
1 97.1
Filtration Efficiency 2 95.9
of Pollen grains (%) 3 97.7
Average 96.9
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Technical Data 3

[ 1

8118} 31, 301, -eun. u. Chungbuk, Korea
Tl QAZT-BETE Fax: 043-T19-E804

+

@

TEST REPORT

APPLICANT : TH SOLUTION Co. Lid. REPORT NO. ¢ M271-18-02675
SAMPLE RECEIVED DATE : 2018-02-22

TEST STARTED DATE ¢ 2018-02-22
REPORT ISSUED DATE ¢ 2018-03-05
PAGE t10F2

DESCRIPTION : TWO(2) PIECES OF SUBMITTED CUTTING SAID TO BE MESH.

ITEM : #1 TN WINDOW SHIELD, #2 STAINLESS STEEL SAFETY SCREEN

TEST CONDUCTED : AS REQUESTED EY THE AFPLICANT, FOR DETAILS FLEASE SEE ATTACHED PAGE. 01. BURSTING STRENGTH t KS K 0350 : 2011 :| . N

| #1 | #

| 487.0 | 114.0

01, BURSTING STRENGTH (KS K 0350 : 2011 : N
| #1 | w2
| 487.0 [ 114,0

** End of The Report **

PREFARED AND CHECKED BY AUTHORIZED BY

FOR FITI FORFITI
%@1@% ;’V {6'(“? %"’“ 7o

SEONG-KEUN, JANG KYUMNG-YOON S0

QUALITY MANAGER PRESIDENT

# Report Verification No.: WMV2-2DPQ-FYTX &
(You can see the aulhentiety of yaur test report through the above "Repart Verfication Na.” at FIT! homepage |

@-DOCUMENT SERVICE
Tem tnat oea o= o
o arate it S
Sranmpe gy Lk
e 24t e and o E1TL

T tnat st i e 1s KOLAS ascmcnmien.
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